Office of Vermont Health Access
Pharmacy Benefit Management Program

Dose Optimization: A guide to medications suited for once daily dosing

e This is a reference of selected medications that are capable of being dosed once daily.
e Providers are encouraged to dose daily when possible.
e The attached Behavioral Health Price Reference supports the cost efficiency of once daily dosing.

Therapeutic Category Product Generic Available Strengths T1/2 Criteria for dosing greater than once daily
Analgesic
COX-2 Inhibitors Bextra® valdecoxib 10mg, 20mg 8-11 H | Primary dysmenorrhea
Celebrex® celecoxib 100mg, 200mg 11 H Rheumatoid/osteo-arthritis,FAP,alkyl. Spondyl.
Anti-depressant
SSRIs Celexa® citalopram 10mg, 20mg, 40mg 35H None
Citalopram generic 10mg, 20mg, 40mg 35H None
Effexor XR® venlafaxine 37.5mg, 75mg, 150mg 5H* if necessary, use tablets,* metabolite 11 H
Fluoxetine generic 10mg, 20mg, 40mg 4-6 D** | None, ** metabolite 4-16 D
Fluvoxamine generic 25mg, 50mg, 100mg 16 H Pediatrics; bid = doses>50mg
Prozac® fluoxetine 10mg, 20mg, 40mg 4-6 D** | None, ** metabolite 4-16 D
Prozac Weekly® fluoxetine 90mg not > once / week
Lexapro® escitalopram 10mg, 20mg, 40mg 25H None
Luvox® fluvoxamine 25mg, 50mg, 100mg 16 H Pediatrics; bid = doses>50mg
Mirtazapine generic 15mg, 30mg, 45mg 1-2D tabs and ODT tablets
Paroxitine generic 10, 20mg, 30mg, 40mg 20H None
Paxil® paroxetine 10, 20mg, 30mg, 40mg 20H None
Paxil CR® paroxetine 12.5mg, 25mg 20H None
Remeron® mirtazipine 15mg, 30mg, 45mg 20H tabs and ODT tablets
Zoloft® sertraline 25mg, 50mg, 100mg 24 H None
Anti-psychotic
Atypical agents Abilify® aripiprazole 5,10, 15, 20 & 30mg 75H none
Geodon® Ziprasidone 20mg,40mg,60mg,80mg 7H increases with repeated administration
Zyprexa® olanzapine 2.5,5,7.5,10,15 & 20mg 1-2D None
Zyprexa Zydis® olanzapine 10mg, 15mg, 20mg 1-2D None
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Anti-histamine

2nd generation Claritin® loratadine 5mg, 10mg 8.3H None
Loratadine generic 5mg, 10mg 8.3H None
Zyrtec® cetrizine 5mg, 10mg 8.3H None
Therapeutic Category Product Generic Available Strengths T1/2 Criteria for dosing greater than once daily
Anti-hypertensive
ACE Inhibitor Mavik® trandolapril 1mg, 2mg, 4mg 6-13H | Divided doses when >4mg/day doses
Prinivil/Zestril® lisinopril 5, 10mg, 20mg, 40mg 12H None. Same for w/HCTZ preps.
Alpha Blocker Cardura® doxazosin 1mg, 2mg, 4mg, 8mg 9-22 H | None
Angiotensin |l Blocker Atacand® candesartan 4mg,8mg,16mg,32mg 5-10.5 | option for bid dosing
Avapro® irbesartan 75mg, 150mg, 300mg 14 H None
Benicar® olmesartan 5mg, 20mg, 40mg 15H None
Diovan® valsartan 80mg, 160mg, 320mg 6-9 H None
Hyzaar®,
Cozaar® losartan 25mg,50mg,100mg 4-9H None
Micardis® telmisartan 20mg,40mg, 80mg 24 H None
Ca++ Channel Blocker Norvasc® amlodipine 2.5mg, 5mg, 10mg 3-4D Treatment of HTN in children<13 years
Sular® nisoldipine 10,20mg, 30mg, 40mg ¥-1D | None
Gastro-intestinal
Proton Pump Inhibitor Aciphex® rabeprazole 20mg 1-2H None
Nexium® esomeprazole | 20mg, 40mg 1.5H None
Omeprazole generic 10mg, 20mg, 40mg 1H H. pylori therapy
Prevacid® lansoprazole 15mg, 30mg 1-1.5 H | None, hypersecretory condition = use 30mg
Prilosec® omeprazole 10mg, 20mg, 40mg 1H H. pylori therapy
Protonix® pantoprazole | 20mg, 40mg 2H Initial therapy for Z-E, 40mg bid
Lipotropic
Statin Crestor® rosuvastatin 5, 10mg, 20mg, 40mg 18-20 None
Lescol® fluvastatin 20mg, 40mg 2H Atherosclerosis (LCAS study)
Lipitor® atorvastatin 5, 10, 20, 40 & 80mg 14 H Homoz.Fam.Hyperchol.=80mg/day/3 doses
Pravachol® pravastatin 10, 20mg, 40mg, 80mg 3H None
Zocor® simvastatin 10, 20mg, 40mg, 80mg 1-2H None
Chol. Ab. Inhibitor Zetia® ezetimibe 10mg 22H None
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